Section 7

FUEL, INTAKE AND GOVERNOR SYSTEM




1 (VENT TUBE)

1g#2 FUEL LINE)
/ 16
/ 1

1
Y0 / 16 g@
( / 3
&%\]6
20 19 (#1 FUEL LINE)

(#3 FUEL @?
LINE) 16/ %( 2% D

(#4 FUEL LINE)

DETAIL B DETAIL C

¥}
30 'LE fé\ﬂ

/ L T 34\E
S5 o

| S () 32 30 5

I a3 \ =

31 @ﬁ

FUEL SYSTEM ASSEMBLY

7-2



FUEL SYSTEM ASSEMBLY

ITEM PART u;‘E';s
NUMBER | NUMBER 1234 DESCRIPTION VEHICLE
1 1015188 FUEL TANK CAP 1
2 1015143 FUEL TANK VENT 1
3 1015139 INSULATION GROMMET 1
4 1012619 FUEL PICK-UP TUBE 1
5 1015921 WIRE ASSEMBLY #16 BLACK 1
6 1016003 FUEL TANK ASSEMBLY 1

INCLUDES ITEMS 1 THRU 3 AND ITEM 7
7 NO # VENT FUEL LINE, 17" 1
SEE ITEM 37
9 1014928 REAR FUEL STRAP ASSEMBLY 1
hb! 1014927 FRONT FUEL STRAP ASSEMBLY 1
12 1014523 FUEL PUMP 1
12A 1014524 FUEL PUMP REBUILD KIT A/R
13 7847 HEX HEAD BOLT, 1/4-20 X 3/4 3
14 451 LOCKWASHER, HEL SP, 1/4" DIAMETER 2
15 1028 HEX NUT,1/4-20 2
16 1013134 HOSE CLAMP (RED) 6
17 1013684 PRIMARY FUEL FILTER (WHITE) 1
18 NO # FUEL LINE, 6" 1
SEE ITEM 35
19 NO # FUEL LINE, 2" 1
SEE ITEM 35
20 1012649 HOSE CLAMP 3
21 NO # IMPULSE LINE, 19-1/4" 1
SEE ITEM 36
22 8639 TIE WRAP (IF USED) 1
23 NO # FUEL LINE, 22" 1
SEE ITEM 35
24 1014522 SECONDARY FUEL FILTER (BLUE) 1
25 NO # FUEL LINE,2-1/4" 1
SEE ITEM 36
26 1013687 HOSE CLAMP, 3/8" DIAMETER 1
30 1014116 SPEED NUT,U-TYPE, 1/4-20 2
31 1013176 PH TR HEAD SCREW, 1/4-20 X 2-1/2 1
32 332 FLATWASHER, 1/4" DIAMETER 1
33 8233 NYLON LOCKNUT, 1/4-20 1
34 1011988 PH TR HEAD SCREW, 1/4-20 X 2 1
35 1012293 FUEL LINE BULK A/R
36 1013692 FUEL LINE BULK A/R
37 1015137 FUEL LINE BULK A/R







CARBURETOR ASSEMBLY

ITEM PART UeR
NUMBER | NUMBER 1234 DESCRIPTION VEHICLE
1 1016478 CARBURETOR ASSEMBLY 1

INCLUDES ITEMS 2 THRU 11 AND CARBURETOR BODY WITH THROTTLE VALVE
2 1016501 SCREW ASSEMBLY 1
3 1016500 SCREW ASSEMBLY 1
4 1016574 PILOT JET, #45 1
5 1016486 FLOAT ASSEMBLY 1
6 1016530 MAIN NOZZLE 1
7 1016425-70 MAIN JET 1
7 1016425-72 MAIN JET 1
7 1016425-75 MAIN JET 1
7 1016425-78 MAIN JET 1
7 1016425-80 MAIN JET 1
8 1016437 GASKET 1
9 1016487 FLOAT CHAMBER ASSEMBLY 1

INCLUDES ITEM 10 AND FLOAT CHAMBER
10 1016499 SCREW ASSEMBLY 1
1 1016585 BOLT 1




GOVERNOR GUARD AND INTAKE HOSE

7-6



GOVERNOR GUARD AND INTAKE HOSE

ITEM PART UNITS G
NUMBER | NUMBER 1234 DESCRIPTION VEf,E,gLE
1 1016440 INSULATOR GASKET 1
2 1016481 INSULATOR 1
3 1016439 CARBURETOR GASKET 1
4 1016444 BRACKET 1
5 1016103 PAN HEAD, TORX HEAD, SELF-TAPPING SCREW, #6-32 X 1/4 2
6 1016102 GOVERNOR GUARD 1
7 451 LOCKWASHER, 1/4” DIAMETER 1
8 1011114 HEX NUT, M6 1
9 1016848 SPACER 1
10 1016441 GASKET 1
1 1016582 SPRING 1
12 1016478 CARBURETOR ASSEMBLY 1
13 1013746 HOSE CLAMP 1
14 1015877-01 AIR VENT TUBE 1
15 1013746 HOSE CLAMP 2
16 1016572 TUBE 1
17 1016438 AIR FILTER GASKET 1
18 1016480 INTAKE PIPE 1
19 1016490 STUD BOLT 2
20 1016547 FLANGED NUT, M6 2
21 1016228 HOSE — INTAKE 1
22 1015430 CLAMP — HOSE 2

7-7




EXPANSION CHAMBER, CHOKE AND FILTER

7-8



EXPANSION CHAMBER, CHOKE AND FILTER

ITEM PART ot G
NUMBER | NUMBER 1234 DESCRIPTION VEHICLE |
1 1015430 HOSE CLAMP 2
2 1016228 INTAKE HOSE 1
3 1015291 FASTENER GROMMET 2
4 1015290 WING HEAD STUD 2
5 1015292 FASTENER SPRING 2
6 1015727 POP RIVET 4
7 1015293 EXPANSION CHAMBER COVER 1
8 1015426 AIR FILTER ELEMENT 1
9 1015542 SECONDARY AIR BOX BAFFLE 1
10 1015541 PRIMARY AIR BOX BAFFLE 1
" 1015577 RETENSION STRAP 1
12 1016062 SERVICE DECAL 1
13 1015425 O-RING 1
14 1015540 EXPANSION CHAMBER 1
15 1015289 HI-LO SCREW, #10 X 5/8 LONG 9
17 1012629 CHOKE COVER 1
18 1012633 CHOKE SPRING 1
19 1015485 CHOKE BASE 1
20 1012634 SHOULDER SCREW 1
21 1015745 CHOKE ASSEMBLY 1

INCLUDES ITEMS 17 THRU 20

7-9







GOVERNOR AND ACCELERATOR CABLES

ITEM PART HNITE
NUMBER | NUMBER 1234 DESCRIPTION VEHICLE |
1 1015225 ACCELERATOR CABLE 1
2 1015226 GOVERNOR CABLE 1
3 1013700 CLAMP — HOSE RETAINING 2
4 1016546 NUT 2
5 1015410 ACCELERATOR SUPPORT BRACKET 1
6 1015746 SCREW, 1/4-20 X 5/8" LONG THREAD FORMING 4
7 1016202 “E"-CLIP 3
8 1015408 CLEVIS PIN 2
9 1014413 HAIR SPRING COTTER — 1/8" I.D. X 5/8" LONG 2
10 1015411 SUPPORT BRACKET 1
1 1016456 FLANGED BOLT 1
12 1016057 THROTTLE CABLE CLAMP 1
13 1015845 GOVERNOR CABLE BRACKET 1

7-11







Section 8

EXHAUST SYSTEM







EXHAUST SYSTEM

ITEM
NUMBER

PART
NUMBER

DESCRIPTION

UNITS
PER
VEHICLE

©CoO~NOOO DA WN -

1016821
1015814
332

451
7847
1015881
1015450
1242
7174
1010934
1011697
1012830
1015247
1012528
1013734
1015330

MUFFLER

MUFFLER BRACKET
FLATWASHER, 1/4" DIAMETER
LOCKWASHER, 1/4" DIAMETER
HEX HEAD SCREW, 1/4-20 X 3/4
MUFFLER SPRING

GASKET

HEX NUT, 5/16-18
LOCKWASHER, 5/16" DIAMETER
HEX HEAD BOLT, 5/16-18 X 1
FLATWASHER, 5/16" DIAMETER
HEX HEAD SCREW, M8-125 X 22MM BOLT
EXHAUST HEADER

HEX NUT, 8MM

LOCKWASHER, 8MM

GASKET

A NN =2 2 =2 NN = S







Section 9

TORQUE CONVERTER




EEEEEEEEEEEEEEEEEEE



DRIVE CLUTCH ASSEMBLY

ITEM PART UoER
NUMBER | NUMBER 12:3 4 DESCRIPTION VEHICLE |
1016378-02 DRIVE CLUTCH ASSEMBLY
1 1014059 DRIVE HUB 1
2 1012441 3/8"-24 X 5-1/2" HEX BOLT 1
3 357 3/8" LOCKWASHER 1
4 808 3/8" TYPE B FLATWASHER 1
5 1016203 DRIVE BELT 1
6 1015241 STARTER/GENERATOR BELT 1
7 1016801 DRIVE CLUTCH WEIGHT KIT — OHV 1
8 1014057 RETAINING RING 1
9 1014051 SPRING — DRIVE CLUTCH 1
10 1014050 SPRING RETAINER 1
1 1014049 IDLER BEARING 1
12 1014451 FIXED FACE — DRIVE 1
INCLUDES ITEMS 12, 13 AND 14
15 1014453 DRIVE CLUTCH BUTTON KIT 1
16 1014058 THRUST WASHER 1
17 1014056 SPIRAL — BACK-UP RING 2
18 1016289 SPACER — NYLON 1
20 1014052 MOVABLE FACE ASSEMBLY 1
INCLUDES ITEMS 19 AND 21
21 1014055 RETAINER




EEEEEEEEEEEEEEEEEEEE



DRIVEN CLUTCH ASSEMBLY

ITEM PART e G
NUMBER | NUMBER 1234 BESCRIPTION VEHICLE

1016360-02 DRIVEN CLUTCH ASSEMBLY

1 1012455 SHAFT KEY 1
2 1016203 DRIVE BELT 1
3 7173 HEX HEAD BOLT, 5/16-18 X 3/4 1
4 7174 LOCKWASHER, 5/16" DIAMETER 1
5 1012571 HEAVY FLATWASHER, 5/16” DIAMETER 1
6 1016360-02 DRIVEN CLUTCH ASSEMBLY 1
INCLUDES ITEMS 7 THRU 14

7 1014080 RETAINING RING 1
8 1014078 SHORT KEY 1
9 1014077 CAM 1
10 1016665 90° SPRING 1
1 1012836 SOC HEAD CAP SCREW, #8-32 X 3/4 3
12 1014076 DRIVE BUTTON 3
13 1014072 MOVABLE FACE ASSEMBLY 1
14 1014070 FIXED FACE ASSEMBLY 1

1014454 DRIVEN CLUTCH BUTTON KIT 1

INCLUDES ITEMS 11 AND 12







Section 10

TRANSMISSION AND GOVERNOR




TRANSMISSION AND GOVERNOR ASSEMBLY

10-2



TRANSMISSION AND GOVERNOR ASSEMBLY

ITEM PART U;‘E';s
NUMBER | NUMBER 1234 DESCRIPTION VEMICLE
1015747 TRANSMISSION ASSEMBLY 1
1 1012761 BALL BEARING 2
2 1012759 SPACER-THICK 1
3 1012755 GOVERNOR GEAR, 41 TOOTH 1
4 1016598 GOVERNOR SHAFT 1
5 1012760 GOVERNOR SHAFT KEY 1
6 1012764 SCREW, M4 X 0.7 X 6MM 2
7 1012763 GOVERNOR ARM, INTERNAL 1
8 1012757 GOVERNOR SLEEVE 1
9 1012758 SPACER-THIN 1
10 1016540 BOLT, M6 X 1 X 25MM HEX 1
1 1012772 GOVERNOR ARM PIVOT 1
13 1015710 GOVERNOR ARM, EXTERNAL 1
14 1016513 WASHER, FLAT 1
15 1012770 NUT, M6 X 1 1
16 1012766 SNAP RING 2
17 1012765 WASHER 1
18 1012762 GOVERNOR ARM SHAFT 1
19 1010954 BALL STUD 1
19A 1012602 CAP SCREW, SOCKET HEAD, 10-24 X 3/8" 1
20 1016341 TRANSMISSION SHIFTER LEVER 1
21 1012753 SHIFTER SHAFT KEY 1
2 1012751 SHIFTER SHAFT 1
23 1012754 O-RING 1
24 1012767 OIL SEAL 1
25 8717 LOCKNUT, 1/4-28 NYLON 1
29 1012711 BREATHER 1
30 1012714 OIL SEAL 2
32 1013759 DRAIN PLUG WITH GASKET 1
34 1013960 GEAR CASE 1
35 1012719 BOLT, M6 X 1 X 14MM HEX 1
36 1012710 DOWEL PIN 2
37 1012717 CASE GASKET 1
38 7336 BALL BEARING 3
39 1016337 THRUST WASHER 2
40 1012735 PLUG 2
A4 1016591 GEAR ASSEMBLY, 28 TOOTH 1
42 1012742 SYNCHRONIZER RING 2
43 1012743 THRUST WASHER 2
44 1012734 OUTPUT SHAFT 1
45 1012741 SYNCHRO SPRING 2
46 1012738 CLUTCH HUB 1
47 1012740 SYNCHRO INSERT 3
48 1012739 SLEEVE 1
49 1012737 GEAR ASSEMBLY, 34 TOOTH 1
50 1012783 SHIM 0.2MM AR
50 1012784 SHIM 0.1MM AR
51 1012733 FLANGE NUT, M12 X 1.25 1
52 1012718 BOLT, M6 X 1 X 20MM HEX 4
53 1012715 COVER 1
55 1012732 O-RING 1
56 1012730 THRUST WASHER 1
57 1012731 NEEDLE BEARING 1
58 1012729 REVERSE IDLER GEAR 1
59 1012728 IDLER SHAFT 1
60 1012716 NEEDLE BEARING 1
61 1012723 THRUST WASHER, 3.0MM AR
61 1012724 THRUST WASHER, 3.3MM WHITE AR
61 1012725 THRUST WASHER, 3.6MM YELLOW AR
62 1012722 GEAR, 25 TOOTH 1
63 1012727 SNAP RING 2
64 1016594 GEAR, 29 TOOTH 1
65 1012720 INPUT SHAFT 1
66 1012752 ROLL PIN 1
67 1012750 SHIFTER ARM LEVER, INSIDE 1
68 1012748 SHIFTER SPRING 1
69 1012747 SHIFTER BALL 1
70 1012746 SLEEVE SHIFT ARM 1
7 1012745 SHIFT ROD 1
72 1012749 ROLL PIN 1
73 1016338 BELLEVILLE SPRING 2







Section 11

REAR SUSPENSION




REAR SUSPENSION ASSEMBLY



REAR SUSPENSION ASSEMBLY

ITEM PART boar?

NUMBER | NUMBER 1234 . DESCRIPTION VEHICLE
1 1012304 REAR SPRING SHACKLE 4
2 1010138 DIMPLED LOCKNUT, 3/8-16 UNC 6
3 1012303 STEEL BUSHING 4
4 1015583 URETHANE BUSHING 12
5 1010145 NUT, 3/8-24 UNC HEX 2
6 1011415 SHOCK ABSORBER CUSHION KIT 2
7 1014234 SHOCK ABSORBER KIT 1

INCLUDES ITEM 6

8 1012180 “U” BOLT 2
9 1012324 REAR SPRING 2
10 357 LOCKWASHER, 3/8 4
1 706 NUT, 3/8-16 UNC HEX 8
12 8755 BOLT, HEX, 3/8-16 UNC X 3-3/8" 6
13 1010188 DIMPLED LOCKNUT, 5/8-11 2
14 1010193 FLATWASHER, 5/8 2
15 1012781 SHOCK ABSORBER KIT 1

INCLUDES ITEMS 6 AND 7




INNER FRAME ASSEMBLY

14



INNER FRAME ASSEMBLY

ITEM PART UNITS
NUMBER | NUMBER 1234 DESCRIPTION VEHICLE
1 1016869 ENGINE MOUNTING PLATE 1
2 1016206 MUFFLER MOUNTING PLATE 1
3 1016196 BELLY PAN 1
4 1016197 SOUND INSULATION 1
5 1016870 INNER FRAME 1
6 8754 NYLON LOCKNUT, 3/8-16 4
7 808 FLATWASHER 4
8 1012291 STEEL BUSHING 4
9 1012290 ENGINE MOUNTS 8
10 1012428 ROUND HEAD SQUARE NECK BOLT, 3/8-16 X 2-1/4 4
1 1015932 ROUND HEAD SQUARE NECK BOLT, 5/16-18 X 1 2
12 1241 FLATWASHER, 5/16" DIAMETER 6
13 7473 NYLON LOCKNUT, 5/16-18 6
14 1015709 HEX HEAD CAP SCREW, M8-1.25 X 30MM 2
15 7174 LOCKWASHER, 5/16" DIAMETER 3
16 1012571 HEAVY FLATWASHER, 5/16” DIAMETER 8
17 1010577 HEX HEAD SCREW, 5/16-18 X 1-1/2 1
18 1016200-01 TRANSMISSION STRAP 1
19 8963 HEX HEAD BOLT, 5/16-18 X 1-3/4 2
20 8916 HEX HEAD CAP SCREW, 5/16-18 X 2 2
21 1012164 SNUBBER 1

11-5







Section 12

ELECTRICAL




FORWARD AND REVERSE

SWITCH

RESISTOR GRC
ASSEMBLY

WIPER SWITCH

ASSEMBLY
18

DETAILA

13

DETAIL A

FRAME

DETAIL B

12-2

POWER WIRING — ELECTRIC VEHICLE



POWER WIRING — ELECTRIC VEHICLE

ITEM PART UNITS
NUMBER | NUMBER 1234 DESCRIPTION VE:E?:LE
1 1016070 WIRE ASSEMBLY #6 BROWN 1
2 1016069 WIRE ASSEMBLY #6 PURPLE 1
3 1012651 WIRE ASSEMBLY #6 BLACK 1
4 1016068 WIRE ASSEMBLY #6 GREY 1
5 1014036 WIRE ASSEMBLY #6 BLACK 1
6 1014035 WIRE ASSEMBLY #6 BLUE 1
7 1014034 WIRE ASSEMBLY #6 GREEN 1
8 1014033 WIRE ASSEMBLY #6 YELLOW 1
9 1014032 WIRE ASSEMBLY #6 ORANGE 1
10 1014828 WIRE ASSEMBLY #6 GREEN 1
1" 1014030 WIRE ASSEMBLY #6 WHITE 1
12 1014029 WIRE ASSEMBLY #6 WHITE 1
13 1014022 WIRE ASSEMBLY #18 RED 1
14 1013092 WIRE ASSEMBLY #10 RED 1
15 1014024 WIRE ASSEMBLY #18 ORANGE 1
16 1012230 WIRE ASSEMBLY #18 WHITE 1
17 1014023 WIRE ASSEMBLY #18 GREEN 1
18 1012237 WIRE ASSEMBLY #10 RED 1
19 1011010 WIRE ASSEMBLY #10 WHITE 1
20 1011007 WIRE ASSEMBLY #18 RED 1
21 1014039 WIRE ASSEMBLY #6 WHITE 1
22 1011006 WIRE ASSEMBLY #18 BLUE 1
23 1011069 WIRE ASSEMBLY #6 RED 1
24 1014040 WIRE ASSEMBLY #18 YELLOW 1
25 1010958 WIRE ASSEMBLY #6 BLACK 5
27 8797 NUT #10-32, BRASS 6
28 1012143 FUSE LENS 1
29 1012085 FUSE, 80 AMP 1
30 1012142 FUSE HOLDER 1
31 1013628 FUSE AND RECEPTACLE MOUNTING BRACKET 1
32 1013649 RECEPTACLE BEZEL 1
33 4107 CHARGER RECEPTACLE 1
34 1013266 SCREW, PHILLIPS HEAD, TYPE BT, #8-18 X 1/2" 2
35 1016616-01 CLUB CAR 6 VOLT BATTERY 6
36 8795 SELF TAPPING SCREW, PHILLIPS PAN HEAD # 7 X 1-3/4" 2
37 1017183 SELF TAPPING SCREW, PHILLIPS PAN HEAD # 7 X 3/4" 6
38 1012022 CABLE CLAMP 3
39 1606 POP RIVET, 3/16" 3
40 1010908 BATTERY HOLD DOWN 3
41 1013683 “J" BOLT 6
42 1014305 HEX NUT, 5/16-18 UNC S.S. 18
43 1011578 FLATWASHER, TYPE B, 5/16" 6
44 1016 #10 SPLIT LOCKWASHER 4
45 1014516 FUSE LINK KIT (NOT SHOWN) 1

INCLUDES ITEMS 27, 28, 29, 30 AND 44
8016 SOLENOID — 36 VOLT 1
47 1012285 1/4-20 X 5/8" THREAD ROLLING SCREW 2
48 7893 #10-32 HEX NUT 2
49 1242 5/16 X 18 HEX NUT 2
50 7174 WASHER, 5/16 HELICAL SPRING 2




V-GLIDE WIPER SWITCH

12-4



——

V-GLIDE WIPER SWITCH

ITEM PART RS
NUMBER | NUMBER 1234 DESCRIPTION VEHICLE
1016140 V-GLIDE CONTROLLER ASSEMBLY 1
INCLUDES ITEMS 1 THRU 23, 30, 32 AND 33

1 1014999 SPEED CONTROLLER CASE ASSEMBLY 1
2 1014 1/4"-20 UNC HEX NUT, BRASS 5
3 451 1/4" SPLIT LOCKWASHER 7
4 1014253 1/4"-20 BRASS JAM NUT 3
5 7473 5/16"-18 UNC NYLON LOCKNUT 1
6 1012353 174" X 1/4"-28, SHORT BALL STUD 1
7 1014003 SPEED CONTROLLER BELL CRANK 1
8 8449 1/4"-28 DIMPLED LOCKNUT 1
9 1012903 3/8" X 1/2" FLANGE BEARING 2
10 1014189 1/4"-20 X 2.00 HEX CAP SCREW, BRONZE 1
1 1013886 SPEED CONTROLLER COVER 1
12 7893 #10-32 UNF HEX NUT 1
13 1014017 SPEED CONTROLLER SHAFT AND CARRIER 1
14 1013998 SPEED CONTROLLER BRUSH SPRING 1
15 1014000 SPEED CONTROLLER ADJUSTING STUD 1
16 1014019 #4-40 UNC TYPE “F" SCREW 1
17 8058 #4 SPLIT LOCKWASHER 3
18 1013887 SPEED CONTROLLER ARM 1
19 1013860 SPEED CONTROLLER BRUSH 1
20 8056 #4-40 UNC X 3/4" ROUND HEAD SCREW 2
21 1014807 LIMIT SWITCH 1
22 1014010 SPLIT GROMMET 1
23 8057 #4-40 UNC HEX NUT 2
24 1014109 #10-24 X 3/4" ROUND HEAD BOLT 2
25 1016175 #10 SPLIT LOCKWASHER 2
26 1017 #10 HEX NUT 2
27 1014016 ACCELERATOR ROD 1
28 1011084 1/4-28 JAM NUT 2
29 1011734 BALL JOINT 2
30 1014414 BUMPER, SPEED CONTROLLER 1
31 1014367 SHIM, SPEED CONTROLLER 1
32 1014413 HAIR SPRING COTTER PIN 1
33 1014660 SPEED CONTROLLER DECAL 1

12-5




RESISTOR AND BOARD ASSEMBLY — V-GLIDE

12-6



RESISTOR AND BOARD ASSEMBLY — V-GLIDE

ITEM PART Uoers

NUMBER | NUMBER 1234 DESCRIPTION VEHICLE
1 1028 1/4"-20 UNC HEX NUT 12
2 451 1/4" SPLIT LOCKWASHER 12
3 1014306 1/4" WIDE FLATWASHER 6
4 1014045 RESISTOR COIL STANDOFF 6
5 1014728 RESISTOR MOUNTING BOARD 1
6 332 1/4” FLATWASHER 6
7 1014655 RESISTOR COIL 1
8 1014654 RESISTOR COIL 1
9 1014013 RESISTOR COIL 1
10 1014014 RESISTOR COIL 1
1 1014729 RESISTOR COIL 1
12 1012285 1/4-20 UNC X 5/8" THREAD ROLLING SCREW 4
13 1013971 RESISTOR SHIELD 1




FORWARD AND REVERSE SWITCH ASSEMBLY — V-GLIDE

12-8



f

FORWARD AND REVERSE SWITCH ASSEMBLY — V-GLIDE

ITEM PART . s
NUMBER | NUMBER 1234 DESCRIPTION VEHICLE
1011997 FORWARD AND REVERSE SWITCH ASSEMBLY

COMPLETE EXCLUDING ITEMS 1 AND 2 AND
MOUNTING . HARDWARE, ITEMS 14, 15, 16 AND 18
1013198 SCREW, PHILLIPS MACHINE, #8-32

1 1
2 1012087 SWITCH HANDLE, FORWARD AND REVERSE 1
3 1231 ROLL PIN, 1/8 X 1" 1
4 1012988 SHAFT, FORWARD AND REVERSE SWITCH 1
5 8057 NUT, HEX, #4-40 UNC 2
6 8058 LOCKWASHER, #4 2
7 1014808 LIMIT SWITCH, FORWARD AND REVERSE 1
8 1011991 SCREW, SLOTTED ROUND HEAD, #4-40 X 1-1/8" 2
9 8793 ROTOR CONTACT 2
10 1016130 SWITCH ROTOR, FORWARD AND REVERSE 1
11 1011993 ROLL PIN, 3/16" X 1-3/8" 1
12 1011990 FLATWASHER, 3/8" 2
13 7627 SHAFT SPRING, FORWARD AND REVERSE 1
14 8450 SCREW, HEX HEAD MACHINE, #10-24 2
15 8049 LOCKWASHER, INTERNAL TOOTH #10 2
16 8233 LOCKNUT, NYLON, 1/4-20 3
17 1014273 SWITCH CASE, FORWARD AND REVERSE 1
INCLUDES ITEM 20
18 1011988 SCREW, TRUSS HEAD PHILLIPS, 1/4-20 X 2" 3
19 1014065 WASHER, PLASTIC, 3/8" 1
20 1014145 BEARING 2

12-9 1




RESISTOR
5.1 K OHMS

REVERSE SWITCH

FORWARD &

< FUSE & BRACKET
5 ASSEMBLY

DETAIL A

BATTERY BANK

CONTROLLER

ELECTRONIC

0
U%\
QPSS

POWER WIRING — SOLID STATE CONTROLLER

12-10



POWER WIRING — SOLID STATE CONTROLLER

ITEM PART UoeRs
NUMBER | NUMBER 1234 DESCRIPTION VEHICLE
1015879 CONTROLLER WIRING ASSEMBLY 1
1 1015860 WIRE ASSEMBLY #6 GREEN 1
2 1015861 WIRE ASSEMBLY #6 WHITE 1
3 1016137 WIRE ASSEMBLY #6 BLACK 1
4 1015856 WIRE ASSEMBLY #6 WHITE 1
5 1015857 WIRE ASSEMBLY #6 BLUE 1
6 1015863 WIRE ASSEMBLY #18 BLACK 1
7 1015864 WIRE ASSEMBLY #18 WHITE 1
8 1015866 WIRE ASSEMBLY #18 YELLOW 1
9 1016135 WIRE ASSEMBLY #18 RED 1
10 1016121 WIRE ASSEMBLY #18 GREEN 1
" 1015858 WIRE ASSEMBLY #6 YELLOW 1
12 1015865 WIRE ASSEMBLY #18 RED 1
13 1015859 WIRE ASSEMBLY #6 RED 1
14 1016134 WIRE ASSEMBLY #18 ORANGE 1
15 1016133 WIRE ASSEMBLY #18 BLUE 1
16 1016122 WIRE ASSEMBLY #18 BLACK/WHITE 1
17 8016 SOLENOID — 36 VOLT 1
18 1014948 DIODE ASSEMBLY 1
19 1014947 RESISTOR ASSEMBLY 1
20 1015838 SOLENOID MOUNTING BRACKET 1
21 7847 1/4-20 X 3/4 HEX HEAD SCREW (ATTACHES SOLENOID TO SOLENOID MOUNTING BRACKET) 2
22 451 1/4 HELICAL SPRING LOCKWASHER (ATTACHES SOLENOID TO SOLENOID MOUNTING BRACKET) 2
23 1028 1/4-20 HEX NUT (ATTACHES SOLENOID TO SOLENOID MOUNTING BRACKET) 2
24 1015837 MOUNTING PLATE — CONTROLLER 1
25 1014943 1/4-20 X 1-1/4 ROUND HEAD SQUARE NECK BOLT 2
(ATTACHES CONTROLLER MOUNTING PLATE TO FRAME)
26 451 1/4 HELICAL SPRING LOCKWASHER (ATTACHES CONTROLLER MOUNTING PLATE TO FRAME) 2
27 1028 1/4-20 HEX NUT (ATTACHES CONTROLLER MOUNTING PLATE TO FRAME) 2
28 1012285 1/4-20 X 5/8" HEX WASHER HEAD SCREW (ATTACHES SOLENOID ASSEMBLY TO FRAME) 2
29 451 1/4 HELICAL SPRING LOCKWASHER (ATTACHES SOLENOID ASSEMBLY TO FRAME) 2
34 1014943 1/4-20 X 125 ROUND HEAD SQUARE NECK BOLT (ATTACHES CONTROLLER TO FRAME) 4
35 451 1/4 HELICAL SPRING LOCKWASHER (ATTACHES CONTROLLER TO FRAME) 4
36 1028 1/4-20 HEX NUT (ATTACHES CONTROLLER TO FRAME) 4
37 332 1/4 FLATWASHER (ATTACHES CONTROLLER TO FRAME) 4
38 1016631 PUSH NUT .187 4
39 7174 5/16 HELICAL SPRING LOCKWASHER (ATTACHES WIRES TO MOTOR) 4
40 1242 5/16-18 HEX NUT (ATTACHES WIRES TO MOTOR) 4
41 403 1/4-20 X 5/8" HEX HEAD BOLT (ATTACHES WIRES TO FORWARD & REVERSE CONTACT BARS) 2
42 451 1/4 LOCKWASHER (ATTACHES WIRES TO FORWARD & REVERSE CONTACT BARS) 2
43 1028 1/4-20 HEX NUT (ATTACHES WIRES TO FORWARD & REVERSE CONTACT BARS) 2
44 8450 #10-24 X 1/2" HEX HEAD SCREW (ATTACHES WIRES TO FORWARD & REVERSE ROTOR) 2
45 8049 #10 LOCKWASHER (ATTACHES WIRES TO FORWARD & REVERSE ROTOR) 2
46 1606 3/16 POP RIVET 3
47 1012022 CABLE CLAMP 3
48 1014854 WIRE ASSEMBLY #6 ORANGE 1
49 1014855 WIRE ASSEMBLY #6 BLUE 1
50 1016142 WIRE ASSEMBLY #18 BLUE 1
51 1016019 WIRE ASSEMBLY #18 WHITE 1
52 1014839 WIRE ASSEMBLY #18 GREEN/WHITE 1
53 1016018 WIRE ASSEMBLY #18 BLACK 1
54 1014749 ELECTRONIC CONTROLLER 1
55 1013697 CLUB CAR 6 VOLT BATTERY 6
56 1010908 BATTERY HOLD DOWN (NOT SHOWN) 3
57 1013683 “J” BOLT (NOT SHOWN) 6
58 1014305 HEX NUT, 5/16-18 UNC STAINLESS STEEL (NOT SHOWN) 18
59 1011578 FLATWASHER, TYPE B, 5/16”" (NOT SHOWN)

o]

12-11




F&R SWITCH — SOLID STATE CONTROLLER

12-12



F&R SWITCH — SOLID STATE CONTROLLER

ITEM PART RS
NUMBER | NUMBER 1234 DESCRIFTION VEHICLE
1015846 F&R SWITCH ASSEMBLY
1 1013198 SCREW, TRUSS HEAD 1
2 1012987 SWITCH HANDLE 1
3 8057 #4-40 UNC HEX NUT 2
4 1016130 F&R SWITCH ROTOR 1
5 8058 #4 LOCKWASHER 2
6 1014065 FLATWASHER (DELRIN) 1
7 1011990 3/8" FLATWASHER 2
8 1015830 F&R SWITCH CASE 1
9 1014145 BEARING 2
10 1012988 F&R SWITCH SHAFT 1
Lh 1011993 ROLL PIN 3/16" X 1.38 1
12 7627 F&R SHAFT SPRING 1
15 1014808 LIMIT SWITCH 3
18 1011988 SCREW, TRUSS HEAD PHILLIPS 3
19 8793 ROTOR CONTACT 2
20 1014871 #4-40 X 2.00 HEX WASHER HEAD SCREW 2
21 1231 ROLL PIN 1/8” X 1.00 1
22 8450 SCREW, HEX HEAD #10-34 2
23 8049 LOCKWASHER, #10 INTERNAL TOOTH 2
24 1014145 BEARING 2




BACK VIEW

V-GLIDE WIPER SWITCH — SOLID STATE CONTROLLER

12-14



V-GLIDE WIPER SWITCH — SOLID STATE CONTROLLER

ITEM PART UNiTS
NUMBER | NUMBER 1234 DESCRIPTION vs':celgn.e
V-GLIDE WIPER SWITCH — SOLID STATE CONTROLLER
1 1014917 SPEED CONTROLLER CASE 1
2 1014 1/4"-20 UNC HEX NUT, BRASS 5
3 451 1/4” SPLIT LOCKWASHER 7
4 1014253 1/4"-20 BRASS JAM NUT 3
5 7473 5/16"-18 UNC NYLON LOCKNUT 1
6 1012353 1/4" X 1/4"-28, SHORT BALL STUD 1
7 1014003 SPEED CONTROLLER BELL CRANK 1
8 8449 1/4"-28 DIMPLED LOCKNUT 1
9 1012903 3/8" X 1/2" FLANGE BEARING 2
10 1014189 1/4"-20 X 2.00 HEX CAP SCREW, BRONZE 1
1 1013886 SPEED CONTROLLER COVER 1
12 7893 #10-32 UNF HEX NUT 1
13 1014017 SPEED CONTROLLER SHAFT AND CARRIER 1
14 1013998 SPEED CONTROLLER BRUSH SPRING 1
15 1014000 SPEED CONTROLLER ADJUSTING STUD 1
16 1014019 #4-40 UNC TYPE “F” SCREW 1
17 8058 #4 SPLIT LOCKWASHER 3
18 1013887 SPEED CONTROLLER ARM 1
19 1013860 SPEED CONTROLLER BRUSH 1
20 8056 #4-40 UNC X 3/4” ROUND HEAD SCREW 2
21 1014807 LIMIT SWITCH 1
22 1014010 SPLIT GROMMET 1
23 8057 #4-40 UNC HEX NUT 2
24 1014109 #1024 X 3/4" ROUND HEAD BOLT 2
25 1016175 #10 SPLIT LOCKWASHER 2
26 1017 #10 HEX NUT 2
27 1014016 ACCELERATOR ROD 1
28 1011084 1/4-28 JAM NUT 2
29 1011734 BALL JOINT 2
30 1014414 BUMPER, SPEED CONTROLLER 1
31 1014367 SHIM, SPEED CONTROLLER 1
32 1014413 HAIR SPRING COTTER PIN 1
33 1016109 SPEED CONTROLLER DECAL 2
34 1016061 WIPER SWITCH RESISTOR PROTECTOR 1
35 1016018 WIRE ASSEMBLY #18 BLACK 1
36 1016017 RESISTOR ASSEMBLY 9100 1
37 1016016 RESISTOR ASSEMBLY 6200 2
38 1016015 RESISTOR ASSEMBLY 7500 1
39 1016014 RESISTOR ASSEMBLY 8200 1
40 1016013 RESISTOR ASSEMBLY 11000 1
M 1014839 #18 GREEN/WHITE WIRE ASSEMBLY 1
42 1016142 #18 BLUE WIRE ASSEMBLY 1
4 1016092 #8-32 X .44 PAN HEAD SCREW (NOT SHOWN) 2
(ATTACHES RESISTOR PROTECTOR #34 TO WIPER SWITCH CASE)
45 1013529 #8 PLAIN WASHER (NOT SHOWN) 4
(ATTACHES RESISTOR PROTECTOR #34 TO WIPER SWITCH CASE)
46 1011571 #8-32 HEX NUT (NOT SHOWN) 2
(ATTACHES RESISTOR PROTECTOR #34 TO WIPER SWITCH CASE)
47 1016090 #8-32 HEX MALE/FEMALE STANDOFF (NOT SHOWN) 2
(ATTACHES RESISTOR PROTECTOR #34 TO WIPER SWITCH CASE)
48 1012076 #8 EXTERNAL TOOTH LOCKWASHER (NOT SHOWN) 4
(ATTACHES RESISTOR PROTECTOR #34 TO WIPER SWITCH CASE)

12-15




REVERSE BUZZER

#4-24 X .330 SCREW, PAN HEAD HI-LO

REVERSE BUZZER

1016851

1016849

1

2

12-16



Section 13

BATTERY CHARGER

USE THIS INFORMATION
\JO IDENTIFY YOUR CHARGER ,

MODEL: 4751)2
SERIAL NO:




-\
)

MODEL 13800 ACCU-POWER CHARGER

13-2



MODEL 13800 ACCU-POWER CHARGER

ITEM PART ety
NUMBER | NUMBER 1234 DESCRIPTION VEHICLE
1 1015907 CASE ASSEMBLY 1

INCLUDES FASTENERS
2 1012098 STRAIN RELIEF, 12 AWG DC CORD 1
2 1012042 STRAIN RELIEF, 10 AWG DC CORD 1
3 1015917 STRAIN RELIEF, AC CORD 1
4 1016433-01 DC CORDSET, 12 AWG X 110 INCHES LONG 1
4 1016433-02 DC CORDSET, 12 AWG X 146 INCHES LONG 1
4 1016433-03 DC CORDSET, 10 AWG X 242 INCHES LONG 1
4 1016433-04 DC CORDSET, 10 AWG X 110 INCHES LONG 1
5 1015916-01 AC CORDSET, 16 AWG X 80 INCHES LONG 1
5 1015916-02 AC CORDSET, 16 AWG X 110 INCHES LONG 1
6 1015912 TRANSFORMER ASSEMBLY 1
7 1015914 HEATSINK ASSEMBLY WITH DIODES 1
8 1015911 36 VDC RELAY 1
9 1015910 CAPACITOR 1
10 1015906 TIMER KIT ASSEMBLY 1
1" 1015913 CONTROL CABLE ASSEMBLY 1
12 1012101 FUSE ASSEMBLY 1
13 1015905 AMMETER 1
1016464 ACCU-POWER CHARGER ASSEMBLY

INCLUDES ITEMS 1 THRU 3, 6 THRU 13, 1 OF ITEMS 4 AND 5

13-3




Y// //S 7

/

3

[ R
/%o

MODEL 14000 ULTRA-POWER CHARGER

13-4



MODEL 14000 ULTRA-POWER CHARGER

ITEM PART RS
NUMBER | NUMBER 1234 DESCRIPTION VEHICLE
1 1015909 CASE ASSEMBLY 1

INCLUDES FASTENERS
2 1012098 STRAIN RELIEF, 12 AWG DC CORD 1
2 1012042 STRAIN RELIEF, 10 AWG DC CORD 1
3 1015917 STRAIN RELIEF, AC CORD 1
4 1016433-01 DC CORDSET, 12 AWG X 110 INCHES LONG 1
4 1016433-02 DC CORDSET, 12 AWG X 146 INCHES LONG 1
4 1016433-03 DC CORDSET, 10 AWG X 242 INCHES LONG 1
4 1016433-04 DC CORDSET, 10 AWG X 110 INCHES LONG 1
5 1015916-01 AC CORDSET, 16 AWG X 80 INCHES LONG 1
5 1015916-02 AC CORDSET, 16 AWG X 110 INCHES LONG 1
6 1015912 TRANSFORMER ASSEMBLY 1
7 1015914 HEATSINK ASSEMBLY WITH DIODES 1
8 1015911 36 VDC RELAY 1
9 1015910 CAPACITOR 1
10 1015908 TIMER KIT ASSEMBLY 1
" 1015913 CONTROL CABLE ASSEMBLY 1
12 1012101 FUSE ASSEMBLY 1
1016463 ULTRA-POWER CHARGER ASSEMBLY

INCLUDES ITEMS 1 THRU 3, 6 THRU 12, 1 OF ITEMS 4 AND 5

13-5







Section 14

MOTOR




MOTOR ASSEMBLY FOR CLUB CAR MODELS 1012191 AND 1014678

14-2



MOTOR ASSEMBLY FOR CLUB CAR MODELS 1012191 AND 1014678

ITEM PART ety

NUMBER | NUMBER 1234 DESCRIPTION VEHICLE
1012191 MOTOR ASSEMBLY COMPLETE 1
1 1011411 BRUSH SPRING PACKAGE (4 PIECES) 1
2 1011283 SCREW, BRUSH RIGGING 2
3 1011410 BRUSH PACKAGE (4 PIECES) 1
4 1011409 RUBBER GASKET PACKAGE (4 PIECES) 2
5 1011407 HARDWARE KIT 4
6 1011275 MOTOR CLAMP SCREW (CE) 2
7 1011284 BRUSH RIGGING 1
8 1011412 SCREW, POLE PIECE PACKAGE (8 PIECES) 1
9 1011413 FIELD POLE PIECE PACKAGE (4 PIECES) 1
10 1011288 FIELD COILS, MODEL 1012191 — 2 HP 1
10 1011289 FIELD COILS, MODEL 1014678 — 3-1/2 HP 1
" 1011290 BALL BEARING, DOUBLE SHIELD 1
12 7847 BOLT, HEX HEAD, 1/4-20 X 3/4" 2
13 451 LOCKWASHER, 1/4" 5
14 1012177 MOTOR/AXLE CLIP 1
15 1010934 BOLT, HEX HEAD, 5/16-18 X 1" 1
16 7174 LOCKWASHER, 5/16" 1
17 1013893 SCREW, PAN HEAD, #8-32 3
18 1013894 RETAINER-BEARING 1
19 1014201 BOLT, HEX, 1/4-20 X 2-1/4" 3

14-3






Section 15

REAR SUSPENSION




REAR SUSPENSION ASSEMBLY

15-2



s

REAR SUSPENSION ASSEMBLY

ITEM PART U:EI;S

NUMBER | NUMBER 1234 DESCRIPTION VEHICLE
1 1010138 DIMPLED LOCKNUT, 3/8-16 UNC 6
3 1013207 BRAKE CABLE SUPPORT 2
4 1015583 URETHANE BUSHING 12
5 1010974 REAR SPRING 2
7 1012180 “U” BOLT 2
8 7569 REAR SPRING SHACKLE 4
9 8755 BOLT, HEX, 3/8-16 UNC X 3-3/8" 6
10 1012181 SHOCK MOUNT, RIGHT HAND 1
10 1012182 SHOCK MOUNT, LEFT HAND 1
1 720 LOCKWASHER, 7/16" 4
12 8938 NUT, HEX, 7/16-14 UNC 4
13 1010145 NUT, HEX, 3/8-24 UNC 4
14 1011415 SHOCK ABSORBER CUSHION KIT 4
15 1014236 SHOCK 1
16 1012303 STEEL BUSHING 6
17 1013164 SHOCK ABSORBER KIT 1

INCLUDES ITEMS 14 AND 15
















@ Ingersoll Rand

Industrial Technologies

CubCar }

Club Car, Inc. Web  www.clubcar.com
P.O. Box 204658 Phone 1.706.863.3000
Augusta, GA 30917-4658 1.800.ClubCar
USA Int’l  +1706.863.3000

Fax  1.706.863.5808





